Tubos de Acero de Méxica, 5.A.

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

13089022

Number / Numero:

Page / Pagina:

1/6

Date / Dia® November 25, 2013

Standard of Specification / Normas ¢ Especificacionas:
API SPEC 5LJOCTOBER 1, 2007, ASTM A108/11, ASTM A53/12, ASME SA106/2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE G.V. Customer's Order liem / Orden Clhents - item: Customer s Reference f Ref, del Cliente;:  |Manufacturer’s Works Order N* / Confirmacion de Venta:
NIA NIA 209906/01
Manufacturing Process / Progeso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION.SIN COSTURA BARNIZADO
Steel Grade f Grado de acera: Ends / Extremos:

B/X42-1.245/1.290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
20.000 X 0.375 INCH
508 ¥ 9.5 MM

Schedule / Cédula:
SCH 020/ W.C STD

t.ength / Longitud:
19.69/21.33 FT
.00/ 6.50 MTS

Quantity / Cantidad: 6 Pes/Pz
125492 FT
38,250 MTS

10242.685 LB
4646.000 KG

Nominal Weight / Pese Nominal:
78.67 LB/FT
116.78 KG/M

Specimen condition Specimen dimensions Test Y.8. U.T.S. Y.SMT.S Elongation / Alargamignto
Heat N° | Sample W* | Condician de la probsta Dimensiones de la probeta temp | Eul .50 %. Rea.
Colada N°| Muestra N° | Ls Sc | Type| Or Size Area Temp. [Min: 290 Min: 415 Raq. Max. Lo Min. Cht. -
Tipo Tamaho Seccitn | ensayo {Max: - Max: -~ -
mm mm2 °C MPa MPa in Y Yo
61420 3'5050 [} AM Ss L 38.16 X 10.77 410,98 RT 367 435 D74 2 28.5 45.0
62707 | 82087 B AM Ss L 38.31 X 09.65 369,69 RT Irz 507 0,73 2 278 42.0
63318 98692 B AM $s L 3816 X 11.18 426,63 RT 384 490 0,74 2 28.7 45.0
65888 09723 B AM Ss L 38.22 X 09.87 377,23 RT 363 485 0,75 2 28.0 46.0

Tasras manufacturedtSegun proceso e fabncacmn -
B Body.’Cuerpn :

L: Longlludmaj;Longitudlnal

ETH Maxlmum f Méx 2,
Msn Mlmmum ! Minimo " "

nale I_Ublcac:on de la muestra

RT Rnnm 1emperature I Temperatura ambiesite,

¢ Specimen condition / Gondiaion ¢e:la probieta -

“Sg’ Sirip spacimen / Muesta reqtqhutar B

.51 Ultmate tensile sycrigth / Resistencia
""" ¥.8: Yield strength / Flliencia”: ",

Lo Initial length/ Longitud inicial - *

“Obt: Obtained { Obtenido:

Thrs cemﬁcale i5 issued by a ccmputerzed system anr! (l ﬁvalid with electronic swgnature Dn the angmai cerfificate ths trade-matk green co[
- Tenaris"is stamped. In case the cwner of the origina! cerlificate would release a capy o

e must all.e_st

nl'armny to the originai an

Este corlficado e amie mediante sistema CompUIArZada ¥,es.
Tanans Golor verde. En caso de que el posaedor'd

dadd gor firma electronica, &l certiicado original poseeJmpres;el logs L
é ntregue lina copia, debera garantizar la conformidad con € eriginal haciéndase

fisabls por cualguier uso ilegal o indeblde. C'-'Ell

ficacién eiljra sujeta-ajaley.

- fupon h|msalnhe respcnsiblilly for. any ‘anlaiwtul OF not allowed use. Any alteration and/ and.'or

on wilkba'subjectad to the faw.
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. Tubos de Acero de México, S.A.
| ; ; _ Carret. México Veracruz Km 433.7 SN
| | Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
R (52) 229 989 1100 tel
{52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13089022 2/6
Date f Dia; November 25, 2013
Gustomer f Cliente: PLESA ANAHUAG Y CIAS, S.A.DEC.V. . {Customer’s Order Item { Ordan Cliente - ltern: Customer’s Referance / Ref. del Cliente:  [Manufacturer's Works Order N° / Confirmacién de Venta:
. NIA NIA 209906/01
Manufacturing Precess ! Proceso de Manufactura: Product Type / Tipo de Praducto: : Surface / Superficie:
lSEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADG EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Spedification / Normas o Especificaciones: Siee! Grade f Grado de acerc! Ends / Extremos:
AP SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 B/X42-1245/L.290 PSL1 NORMAL BEVEL
BISELADQ NORMAL
Dimensions / Dimensiones: Schedule ! Cédula: Length / Longitud: GQuantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:
R 20.000 X 0.375 INCH SCH 020/ W.C 3TD 19,697 21.33 FT 125.4982 FT 10242.685 LB 78.67 LBIFT
- 508 X 9.5 MM 6.00/ 6.50 MTS 38.250 MTS 4646.000 KG 116.78 KG/IM

Compesitich % / Composicién %
X i00 X 1000 X 10000 X 100
CIwnfsi[Mclor] Pl s v Mo NiJco]sn]Aa]Tija]B|{calN
H Wax | 28 {126 — | 15 | a0 | 30 | 20 | 806 | ~ Jaoofdoof — | -] -~ | -1 -] =1 —
Min - 29 10 — - -~ - - - - - - - - - = - -
HeatN® | SampleN°{P Max | 28 | 120} — | 15 | 4¢ { 30 | 30 | a0 | — Jac0f400} — } - — | =] = —} =
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - -
61420 00001 H 7165 28 | 48] 7 O] 0 | 50 | 128 0 T | 19 | 87
61420 32050 P 19 | 85 |2l 48| 6 o} 0] 50122 a. o | 20| &7
C61420- | 22059 ] 15.] e8| 27 p 49 {7 o] o | 80| 128 B 20 | 13, [8%
2707 00001 H |ardes] s0] 74| 6 o b oo | 7o 13 o co par ] er
“&2707 | 82087 poo|-18 | es {asira | e o J0’} 70 | 130 ) BN T
62707 | 82088 P 18|68t} 29]7at 6 o] 0.] 70 | 129 T 0.8 ] 67
63318 0G0t H wper]zr|ral s e-{ 07|80 | 122 ) G0N RER
‘63318 ] . 98692 ool a6 er)Te| 18 oo )s0 | 118 0: (R R T ol -x
£3318 | 798693 Eo 1768 f2r | 77| 18 o] e joso §s 0. - 55°
© 65888 | . 00001 H 8|68 {28]| 1 3 5.0 4) 30 | 86 a-
65888 09723 P 8|68 |2f12] 3 Foi]i o s | 49 0
65888 . |- 09724 P 18] 69| 30 f12] 3 ol rest do | so [
Col. 15 SUMA NE+V+Ti .+ ol 3 SUMA Nb P Product / Producte -1
; Cb_l_.:’2: SUMA'Mo+CreNi+CutV CoHE He_atI,Cbla'd_é'_ L ’
This cerﬁcale s issued by a computerzed system and Itis valid with electranis sighature: -Cn.the ungznai csmf :ate the trade-mark greer :olur i
. I"Tenaiis™Is stamped. In cose the cwner of the onglnslcemrcala would release a copy of it, he: mustatteshm cunformsly‘o the nng}naioneta ing" f -}
ble por cualqmer uso ilegal e i i allarac}én vio falstr:caciun astard sujela ala Iay

Jupen hlmseri the| respunsablllty fur any uniawful ar nut al!nwad use. Any alteralion andfor falsmcahun will be sub]ecled 1o the law.
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Tubos de Acéro de México, 5.A.

Carret. México Veracruz I{m 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Numero: | Page! Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13089022 3/6
Date / Dia; November 25, 2013
Customer { Cliente: PLESA ANAHUACGC Y CIAS, Sm Customer’s Order ltem / Orden Cliente - ltem: Costomer s Referance / Ref. del Gliente:  tManufacturer’s Warks Order N* / Confirmacién de Venta:
NIA N/A 209906/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface f Superficie; "
SEAMLESS HOT ROLLED LINE PIPE SEAMILESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremes:
AP SPEC 5LIOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA1 06/2010 BMX42-1245/1 296 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule f Cédula: Length / Longilud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:
20.000 X 0.375 INCH SCH 020 /W.C 5TD 19.69/21.33FT 125.492 FT 10242.685 LB 78.67 LB/FT
508 X 9.5 MM 6.00 ! 6.50 MTS 38,250 MTS 4646.000 KG 116.78 KG/M

Required values Individuals / Individuales ] Average ! Promedio
Valores requeridos Mini— | Max: 226 | van— | Mini— | Max— | Var—
Heat N* Sample N° Specimen condition Quad. Scale o Var.
Colada N° Muestra N° Ls Sc Escala 1 2 3 [Avg.]| ! 3 | Ava.
51220 32050 B AN 3 oW | 7081 79.7] 796] /5.7| 98] 1981 72 78.1] 76.8| D08
61420 32051 B AM 1 Hrpw | 7851 78.6] 70.3]| 78.8] 79.4| TO.1| 7 79.4} 794 086
82707 82087 B AM 1 Hrew | 76.1] 77.7]| 77.7| T7.2]| 78.0] 780 78.6] 783 1.2
62707 82088 B AM 1 HRBW { 77.9§ 77.3] 77.9§ 77.7] 77.5] 76.9 76.3| 76.7 1.0
63318 88692 B AM 1 WrRBwW | 78.2] 78.1| 79.9] 78.7] 7O.7} /9.2 79.2| 74| 0.7
- 63318 08683 CH. o AM 1. | pmew | 7a0f meof 77.2) 772l ve0] 77.2| 78.0] 77.7) 78.2| BOG} 7.0 794 1.3
65888 09723 LB - AM B ' 5.1 |:76.0] 78.8| 76.5] 787) 7658| rralvee) 77.0) RN 4§
5888 09724 . B AM 1 4| 78.4| 782} 78.1 ‘780:'7’&.1"'777 “7a.1| 78.8] 78.2] 03 ]
AM: As sanufactured / Segin procesu ‘da fabncaclbn o ID: Intarnal didrr'nel_e'r.':[)iém'etrq interno Quad Quadrant.’Cuadrante :
Avg Average.’Prumedlo E ST e Lacalidnnf,samp!efu‘pica idh'dg ia muestra .. 'Sci Specimen condﬂlonfCondxclbn de Ia pruhela
8: Body / Guerpo’ S L Max: Maximuriv/ Maxima® . = ‘ Var Vanauonf\lanacson ‘

“... | Standard/ Norma: Standardibﬁna.
- iHeat N*- ] ‘Bample N° Resutt " Result- - ReatN° 'S¢ Heat N°
"] Colata N | Muestra N® Resultado Resunadu Colada N° Colada N°
T 61420 - - 32050 Gaed/ Bugno - " | F 63318 63888

“[This cerm'cate is issued bya cumputertzed syslam and |I 1\s valid with electronic signature.-0n ths ungmal r:artmcate lhe trade-mark green colore
i 'Tenans 16 stamped. In case the owiner of the unginai certificale would release a copy of i he_ must attest i s mnformlty 10 1he criginal one ta q
jupon: Immssif 1he T lhﬂlty for any unlawiul or “nol allowed use. Any alteration and.lar falsnﬁnsuun wﬂl ba sub]et:{sd o'the law. ;

FORD3171. "




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52} 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | tumber/Nimero: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13089022 4/6
Date / Dia: November 25, 2013

Gustomer/ Cliante: PLESA ANAHUAC Y GIAS, S.A. DE C.V. Customer’s Ordet Item / Orden ‘Clierte - ltem: Customer’s Referance / Ref. del Gliente:  [Manufacturar’s Works Order N° / Gonfirmacion de Venta:
NIA NIA 209906101

Manufacturing Process / Proceso de Manufactura: ' Product Type 7 Tipe de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: - |Stesl Grade ! Grado de acere: Ends / Extremos:

AP SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM AS53/12, ASME SA106/2010 : B42-1.245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule f Cédula: Length { Longitud: Quantity / Cantidad: 6 Pes/Pz Naminal Weight / Peso Neminal:

20.000 X 0.375 INCH SCH 020 / W.C STD 19.69 /21,33 FT 125492 FT 10242.685 LB 78.67 LBIFT

I5L'IS X 9.5 MM £.00  6.50 MTS 38.250 MITS 4646.000 KG 116.78 KG/M

Pressure | Presion Time / Tiempo i Results / Resultado

Unit f Unidad- Value / Valor Seconds / Segundos

mpa 9.8 5 Satisfactary / Satisfactorio

- {Heat treatment { Tratamiento 1érmico: Pipe / Tubo
; Quench media of heat treaiment process / Medio de anfr(arnenlo del tra!amlento tarmlco nfa
Temperalure Scale / Escala de Temperatura n.'a' i - -

Type
.Tipo

" a8 rolled

Manufactured by TenarisTamsa

Isiest makmg process:

_— Elactnc Afc Furnace Ladle Furnace—lngnts
T Ful!y KlLIed Slaei - E

o Maler}al frae from Mercury conlammataon

eriiiicada s emite mediante Fsiema mmpula con fi frrna elecironica.  El cerificadd original posee Impnasn el Iogn
éalor verde. En caso de que = poseedard a copia, debera garantizar la conformidad con al original haciéndose X

ble por cualquier uso ilegal o indebido. Ciialglieral teraclén yn‘o raisnﬁwclén estard su]ela ala Iey [ A
: FOR03171. -

- Thls r.emrcata isissued by a cnmputenzed syslam and it Is valld with elaclronic sighature;, Cn the uﬂglnal cartﬂ‘c.ala ihe trade-mark graen colofed
“Tenaris™ is: slampad In case the gwner-of tha:original serificale would relsase a copy of it; he must altesl jts. confunnuyiu the original one (akmg
upon himself lhe responsibiliy for any unlawful ornot allowed use. Any vandior falsi il be Ubjecied to the law.




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfine Valenzuela Tejerla, Veracruz, Veracruz
C.P. 31697 MEXICO

{52} 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number { NGmero: Page / Pagina:

13089022 5/6

Date / Dia: November 25, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer s Order Item / Orden Cliente - Hlem: Customer’s Reference / Ref, del Cliente: Manufacturar’s Works Order N° { Confirmacién de Venta:
NIA NIA 209906/01

IManufacturing Process / Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superiicie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: £nds / Extremos:

AP SPEC 5L/OCTORER 1, 2007, ASTM A106/11, ASTM AS53/12, ASME SA106/2010 BiX42-_245/1 230 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions /| Dimensiones: Schedule / Cédula: Lenglh / Longitud: Cuantity / Cantidad: 6 Pes/Pz Narminal Weight/ Pesa Nominal:

20.000 X 0,375 INCH SCH 020/ W.C STD 19.69/21.33 FT 125.482 FT 10242.685 LB 78.67 LBIFT

508 X 9.5 MM 6.00/ 6.50 MTS 38.250 MTS 4646.000 KG 116.78 KG/M

LEMENTAF

Supplementary Information
Informacion Suplementaria

Nof repaired by welding

Non destructive lest. Satisfaclory

Inspection method

FLMPI - EMI - FLVI1 - MPJ -

UT CALIB. 10% O.1, & L.D. LONG. & TRANSY.: SATISFACTORY

MATERIAL ACCORDING TO ASTM A106/11, ASTM AS3/12, ASME SAT068/10 GRB &

AP 5L GR.B/X42-1245/L290

T MATERIAL ACCORDING TO NACE MRB175!ISO 15156 2 200‘3 AND NACE‘ RO103; 2010 ONLY FOR HARDNESS
22 HRC MAX.

Mo reparado por soldadura

Métodn de inspeccion
FLMPI - EMI - FLVI - MPI -~

AP1 5L GR.B/X42-1.246/1.290

Control no destructive. Satisfactorio

UT CALIB. 10% C.D. & LD. LONG. & TRANSV.: SAT[SFACTORY -
MATERIAL DE ACUERDO A ASTM A108/11, ASTM AS3/12, ASME SA‘{UG:“ID GRBY

MATERIAL DE ACUERDIO A NAGE MRO175 /150, 15156-2, 2068 Y NAGE MR0103, 2010 SOLC DUREZAMAX, 22 .. ;

Tamsa Ref: 474054

Nornal weiahl per fipe
Pt orminal parlibo
TR

“Audrage longth per plpe
Longitud promedio por tubo

TR {m) S kgl
20.917. : 6.375..' R B A

HealN® Quantity " Length Weight .

" Colada N° Cantidad "~} - angilud Peso ',
ST {Pieces) (R) (m) {Tons)’
61420 ? A2.26 1288 0747
62707 1 21.26 AR 1.508"

ceriilicate = I.ssued by a computerized system and Itis valld with efeclronlc 9Tﬁalure
renarls” is stamped. In case the evaer of the ¢fj

n-the: unglnal r.ertfﬂcata ihe trade-mark gresn mk:m'
3 ceitificate would release a copy of, i, He-must altast s, canformity to the original one: takint

: upan hxmself the. rssponsmwh‘y for. any unlawlul ‘or not a\lcwed use. Any alteration and.'or f-alsifcatlnn will ba suh]ecled io the law.

FORO3171 -




Tubos de Acero de México, 5.4,

Carret. Meéxico Veracruz Km 433.7 SN

Pelfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52} 229 989 110 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13089022

Page / Pagina:

6/6

Date / Dia: November 25, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item f Orden CTienie - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Warks Order N*® / Confirmacian de Venta:
NIA NIA 209906/01

Manufacturing Process / Praceso de Manufactura: Product Type / Tipo de Producto: Surface / Supeficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:

APLSPEC SLYOCTOBER 1, 2007, ASTM ATO6/11, ASTM AB3/12, ASME SA106/2018 BX42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensians / Dimensiones: Schedule / Cadula:

20,000 X 0.375 INCH

SCH 020 f W.C STD

Length / Longitud:
19.68/21.33 FT
6.00/6.50 MTS

Quantity / Cantidad: 6 Pes/Pz

Nominal Weight ! Peso Nominal:

125.492 FT
38.250 MTS

10242.685 LB
4646.000 KG

78.67 LB/FT
116.78 KG/M

508 X 9.5 MM

This is fo certify that the product described here has been manufaciured, sampled, tested, and inspected in accordance With
purchaser order requirements. This cerlificate is not a declaration of origin nor may it be used as a declaration of arigin.

Par el presente cerlificamos que el material aqui dascrifo ha side
acuerdo a los requisitos de su orden de compra. Este cerificado

fabricado, muestreado, ensayado e inspeccionado de
no es, Ai pueds ser usadn, coma una declaracién de arigen.

JTENARIS QUAL

CUSTOMER . THIRD PARTY

DE]

INSPECTKIN COMPANY
COMPARIA DE INSPECCIGN

Company Name: N/A
Employee Name: N/A

we “—

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE GALIDAD

ARTMENT SIGNATURE

CH#EF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE GALIDAD

Teresa M. Castellf Abraham

Rafael Gutiérrez de Velasgo Magalldan

. JThis getiftcate s issued by a computerized.system:and it is valid with eleclronic signature.-
] "Tenans" is stamped. In case the owner bf the originai certificate would release a copy of #; e must atte:

e Ihe trade-mark green caicre

n the nrlgina ﬁﬁ

ﬁﬁmdo se emite medianis slstema

Tirma electanica. &l ceriicado otiginal posee impreso & logo

i
1hiry(c falsif

ria copia, deberd garantizaria conformidad con el original haciéndose

2l upun h:mse!f Ihes resmns:bl\rty far sny unlawful ornai allawed use. Any

andfur falmﬁcal:on will be _Jecled 4o the law.

itn estard sujela’s 1 lay;
: FOROS'I_T;j _




